COORSIEK

Amazing Solutions.
CoorsTek o 2051 EAST MAPLE AVENUE e LL SEGUNDO, CALIFORNIA 90245 o PHONE (310) 322-8030 « FAX (310) 6400312

CERTIFICATION OF CONFORMANCE
TEST REPORT

CUSTOMER NAME: KAPCO

CUST.P.O.#: 420545-00
S.0./SHIPPER NO.: 1327076 WORK ORDER: 02120856
DATE: 4/30/2015
THIS IS TO CERTIFY THE FOLLOWING PART NUMBERS AND QUANTITIES
TEST RESULTS, IF REQUIRED BY CONTRACT
ITEM | QuanTITY PART NO. REV. g‘:TGE' MATERIAL LOT NO. SPECIFICATION. Z""E‘Sm’ TENSILE, PSI | ELONGATION, %
1 5000 M8791/1-016 C | 4115 PTFE 30504507 AS8791C 2.14

5204 398

Radium, Mercury and Asbestos Free ( for all products manufactured at CoorsTek)

We certify that the products manufactured/fabricated at CoorsTek conform to all purchase order and drawing requirements with respect to dimensions and
material specifications and are processed free from radium, mercury, and asbestos.

The undersigned certifies that the product as described above meets the requirements of DFARS 252.225-7014 with Its Alternate 1, Preference for Domestic

I Specialty Metals. .
OTHER REMARKS: MANUFACTURED IN THE USA
AMENDMENT TO ORIGINAL CERT[] DATE:

STATE "WAS" AND "IS" CONDITIONS:

THE UNDERSIGNED HEREBY CERTIFIES THAT CERTIFICATION
CONFORMANCE TO APPLICABLE INDUSTRY/CUSTOMER SPE

S FOR MATERIALS IN THE ITEMS SHIPPED UNDER ABOVE PURCHASE ORDER ARE ON FILE TO SHOW CONTRACTUAL

CIFICATIONS AND/OR PURCHASE ORDER REQUIREMENTS. PHYSICAL TEST REPORTS OF MATERIALS USED IN SAID
ITEMS ARE ON FILE AT ORIGIN OF MANUFACTURE.

DAVID ESPINOZA %

QA Signature

4/30/2015
Date
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